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Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2546 GHz £.555 GHz 1.000 MHz 256344 GHz -40,79 dbm Zi5.79 dB 2,605 GHz 2.620 GHz 100.000 kHz 261912 GHz 17.99 dbm -12.01 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56430 GHz -33.42 dBm -20.42 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62002 GHz -21.61 dBm -11.61d8
2565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -24.61 dém -14.61 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62103 GHz -22.25 dBm -12.25 d&
2.569 GHz 2.570 GHz 300,000 kHz 2.56991 GHz -18.75 dBm -8.75 dB 5 655 GHe 2635 GHe 1,000 Mz 2.69504 GHz ~33.37 B 20,37 dB
2.570 GHz 2.585 GHz 100.000 kHz 2.57085 GHz 18.02 dBm -11.98 dB 2.635 GHz 2.645 GHz 1.000 MHz 2.63557 GHz -41.98 dBrn -16.98 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.565 GHz 1,000 MHz 2.55436 GHz -38.98 dBm -13.98 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61417 GHz 0.64 dBm -29.16 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56160 GHz -34.16 dBm -21.16 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62004 GHz -34.10 dBm -24.10 dB
2565 GHz 2.569 GHz 1.000 MHz 256661 GHz -29.40 dém -19.40 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62220 GHz -30.16 dem -20.16 d&
2.569 GHz 2.570 GHz 300,000 kHz 2.56998 GHz -31.58 dBm -21.58 dB 5 525 CH= 2635 GHe 1,000 MHz 262588 GHz 32 42 dBm 104z de
2.570 GHz 2.565 GHz 100.000 kHz 2.57192 GHz 0.39 dBm -29.61 d& 2.635 GHz 2.645 GHz 1.000 MHz 2.63504 GHz -40.58 dbm -15.58 dB
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LTE Band 38/ 20MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dém  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d&m Offset 15.70 d& Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.550 GHz 1.000 MHz 2.54834 GHz -40.65 dBm -15.65 dB 2.600 GHz 2.620 GHz 100.000 kHz 2.61891 GHz 20.17 dBm -9.83 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56487 GHz -31.39 dBm -18.39 d& 2.620 GHz 2.621 GHz 500.000 kHz 2.62008 GHz -18.32 dBm -8.32 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56813 GHz -22.70 dém -12.70 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62246 GHz -20.64 dBm -10.64 dB
2,569 GHz 2.570 GHz 500,000 kHz 2.56959 GHz -13.14 dBm -3.14 dB 2.625 GHz 2.640 GHz 1,000 MHz 2.62603 GHz -31.52 dBm -13.52 dB
2.570 GHz 2.590 GHz 100.000 kHz 2.57107 GHz 20.57 dBm -9.43 di 2.640 GHz 2.645 GHz 1,000 MHz 2.64147 GHz -41.45 dBm -16.45 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%;‘ Spectrum
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.550 GHz 1,000 MHz 2:54957 GHz -37.77 dBm -12.77 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.60700 GHz 1.44 dbr -26.56 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.55515 GHz -32.89 dBm -19.89 d& 2.620 GHz 2.621 GHz 500,000 kHz 2.62002 GHz -30.05 dBm -20.05 dB
2565 GHz 2.569 GHz 1.000 MHz 256665 GHz -31.75 dém -21.75 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62182 GHz -27.61 dBm -17.61 dB
2.569 GHz 2.570 GHz 500,000 kHz 2.56993 GHz -28.20 dBm -18.20 dB 5 525 CH= 2640 GHz 1,000 MHz 262680 GHz 3125 dBm 1325 de
2.570 GHz 2.590 GHz 100.000 kHz 2.57445 GHz 1.41 dBm -28.50 dB 2.640 GHz 2.645 GHz 1.000 MHz 2.64170 GHz -39.35 dBm -14.35 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 38/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
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___Range Low Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.550 GHz 1.000 MHz 254501 GHz -41.26 d8m -16.26 dB 2,600 GHz 2.620 GHz 100.000 kHz 261891 GHz 17.96 dBm -12.04 de
2.550 GHz 2.565 GHz 1.000 MHz 2.56444 GHz -32.86 dBm -19.86 db 2.620 GHz 2.621 GHz 500.000 kHz 262001 GHz -20.11 dBm -10.11 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56860 GHz -25.04 dém -15.04 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62131 GHz -23.64 dBm -13.64 d8
2.569 GHz 2.570 GHz 500,000 kHz 2.56994 GHz -13.83 dBm -3.83 dB 5 655 GHe 3 640 GH2 1,000 Mz 2.69501 GHz 30,33 dbm 17338
2.570 GHz 2.500 GHz 100,000 kHz 2.57107 GHz 18.47 dBm -11.53 dB .640 GHz 2.645 GHz 1.000 MHz 5.64148 CHz 4150 dBm 1680 B
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Spectru u%,:' Spectrum
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.550 GHz 1,000 MHz 2:54504 GHz -37.59 dBm -12.58 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61203 GHz 0.71 dBm -29.29 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56408 GHz -33.57 dBm -20.57 d8 2.620 GHz 2.621 GHz 500,000 kHz 2.62002 GHz -31.44 dBm -21.44 dB
2565 GHz 2.569 GHz 1.000 MHz 256868 GHz -31.79 dém -21.79 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62110 GHz -29.52 dem -19.52 d8
2.569 GHz 2.570 GHz 500,000 kHz 2.56998 GHz -26.74 dBm -16.74 dB 5 525 CH= 2640 GHz 1,000 MHz 262650 GHZ 3093 dBm 1703 de
2.570 GHz 2.590 GHz 100.000 kHz 2.57665 GHz 0.58 dBm -29.42 d& 2.640 GHz 2.645 GHz 1.000 MHz 2.64389 GHz -40.27 dBm -15.27 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 38 / 20MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.550 GHz 1.000 MHz 254798 GHz -40,52 dbm -15.52 d8 2,600 GHz 2.620 GHz 100.000 kHz 261892 GHz 16.29 dbm -11.72 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56474 GHz -32.22 dm -19.22 db 2.620 GHz 2.621 GHz 500.000 kHz 2,62003 GHz -21.08 dBm -11.08 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56875 GHz -283.39 dém -13.39 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62237 GHz -21.94 dem -11.94 d&
2.569 GHz 2.570 GHz 500,000 kHz 2.56995 GHz -14.92 dBm -4.92 dB 5 655 GHe 3 640 GH2 1,000 Mz 2.69578 GHz 33,22 dbm 2022 dB
2.570 GHz 2.500 GHz 100,000 kHz 2.57100 GHz 17.64 dBm -12.36 dB 5.640 GHz 2.645 GHz 1.000 MHz 5.64122 CHz 4191 dBm 16.91 B
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Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.550 GHz 1.000 MHz 2.54877 GHz -38.90 dBm -13.00 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.60709 GHz -0.80 dBm -30.80 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56455 GHz -34.48 dém -21.48 d8 2.620 GHz 2.621 GHz 500.000 kHz 2.62012 GHz -33.31 dBm -23.31 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56876 GHz -33.10 d&m -23.10 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62252 GHz -32.36 dbm -22.36 dB
2,569 GHz 2.570 GHz 500,000 kHz 2.56953 GHz -32.13 dBm -22.13 dB 2.625 GHz 2.640 GHz 1,000 MHz 2.62613 GHz 32.09 dbm 20,00 db
2.570 GHz 2.590 GHz 100.000 kHz 2.57339 GHz -0.52 dBm =30.52 d8 2,640 GHz 2.645 GHz 1.000 MHz 2.64090 GHz -41.22 dbm -16.22 dB
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Conducted Spurious Emission

LTE Band 38 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK

e pectru w
Ref Level 0.00 dBm  Offset 15,70 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1570 d@ Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 921.71164 MHz -43.26 dBm -18.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 979,39780 MHz -43.26 dém -18.26 dg
1.000 GHz 2,550 GHz 1.000 MHz 2.52463 GHz -41.73 dBm -16.73 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.52308 GHz -42.11 dBm -17.11 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.93982 GHz -42.41 dBm -17.41 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.66600 GHz -42.17 dBm -17.17 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92876 GHz -37.92 dBm -12.92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91826 GHz -38.17 dBm -13.17 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.00458 GHz -38.73 dBm -13.73 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.00858 GHz -38.61 dBm -13.61 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.89326 GHz -37.37 dBm -12.37 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.57468 GHz -37.42 dBm -12.42 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.83502 GHz -35.22 dBm -10.22 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.78153 GHz -35.13 dBm -10.13 d&
18.000 GHz 27.000 GHz 1.000 MHz 20.38262 GHz -35.78 dBm -10.78 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.31162 GHz -35.30 dBm -10.80 d&
il il
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 1,000 GHz 1.000 MHz 999.27286 MHz -43.36 dBm -18.36 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.49170 GHz -42.14 dBm -17.14 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,67751 GHz -42,23 dBm -17.23 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.02326 GHz -37.66 dBm -12.66 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.99225 GHz -38.71 dém -13.71.d8
10.000 GHz 14.000 GHz 1.000 MHz 10.60917 GHz -37.52 dim -12.52 dB
14,000 GHz 18,000 GHz 1.000 MHz 1582402 GHz -35.31 dBém -10.31 d8
18.000 GHz 27.000 GHz 1.000 MHz 20.34162 GHz -35.69 dém -10.69 d&
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LTE Band 38 / 10MHz

ctrum
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 15,70 d Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Range Up REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 915.89455 MHz -43.41 dBm -18.41 dB 30,000 MHz 1,000 GHz 1.000 MHz 995.87956 MHz -43 .40 dBm -18.40 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.52656 GHz -41.82 dBm -16.82 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.50797 GHz -42.17 dBm -17.17 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64243 GHz -42.02 dBm -17.09 dB 2.640 GHz 3,000 GHz 1.000 MHz 2.65340 GHz -42.14 dBm -17.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.75028 GHz -38.19 dBm -13.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -38.11 dBm -13.11 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.00908 GHz -38,76 dBm -13,76 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.99608 GHz -38,75 dBm -13.75 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80076 GHz -37.43 dBm -12.43 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.61767 GHz -37.50 dBm -12,50 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60380 GHz -35.09 dBm -10.09 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60580 GHz -35.07 dBm -10.07 d&
18.000 GHz 27.000 GHz 1.000 MHz 20.32962 GHz -35.80 dBm -10.80 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.32862 GHz -35,74 dBém -10.74 d&
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 940.13243 MHz -43.28 dém -18.28 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.51029 GHz -42.10 dBm -17.10 dB
2,640 GHz 3,000 GHz 1,000 MHz 2,94576 GHz -42,28 dBm -17.28 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.92175 GHz -38.17 dém -13.17 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.99758 GHz -38.76 dem -13.76 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.89726 GHz -37.36 dBm -12.36 dB
14,000 GHz 18,000 GHz 1.000 MHz 1760530 GHz -35.19 dBém -10.19 d8
18.000 GHz 27.000 GHz 1.000 MHz 20.31262 GHz -35.84 dBm -10.84 d&
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LTE Band 38/ 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

ctrum
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,70 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 806.50425 MHz -43.30 dBm -18.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 943.85807 MHz -43.28 dBm -18.28 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.50409 GHz -42.10 dBm -17.10 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.52540 GHz -42.22 dBm -17.22 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.87202 GHz -42.11 dBm -17.11 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.65484 GHz -42.11 dBm -17.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96775 GHz -38.12 dBm -13.12 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.89576 GHz -37.85 dBm -12.85 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.99358 GHz -38,71 dBm -13.71 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.09058 GHz -38,57 dBm -13.57 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80126 GHz -37.47 dBm -12.47 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.52476 GHz -37.57 dBm -12.57 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60280 GHz -35.03 dBm -10.03 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.79953 GHz -35.20 dBm -10.20 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.38762 GHz -35.77 dBm -10.77 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.31412 GHz -35.68 dBm -10.68 d&

Highest Channel / QPSK

3 pe 1 nv:u
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
| SPURIOUS_LINE_ABS_
A Ao o, R G
-40 dBs e Pt = —
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 932,37631 MHz -43.36 dBm -18.36 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.48201 GHz -42.41 dBm -17.41 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,96699 GHz -42,02 dBm -17.02 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -38.00 dem -13.00 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.99108 GHz -38.79 dém -13.79 d8
10.000 GHz 14.000 GHz 1.000 MHz 10.58018 GHz -37.57 dBém -12.57 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.60130 GHz -35.11 dBém -10.11 d8
18.000 GHz 27.000 GHz 1.000 MHz 20.28062 GHz -35.91 dBém -10.91 d&
il
JL J -

Date: Z4.MAY
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 38 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK

ectrum
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 15,70 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 d3mE—BRURIOUS LINE ABS nabs 10 dBTE—$AURIOUS LINE ARS r
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
Y- P Mo P .
& Yy -40 dBm S mii
-50 dBrr -50 dBm
60 dB -60 dBm
=70 dBm -70 dBm
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 851.42179 MHz -43.34 dBm -18.34 dB 30,000 MHz 1,000 GHz 1.000 MHz 941.10195 MHz -43.30 dBm -18.30 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.54322 GHz -41.83 dBm -16.83 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.53431 GHz -42.15 dBm -17.15 dB
2.640 GHz 3,000 GHz 1.000 MHz 2.64081 GHz -42.08 dBm -17.08 dB 2.640 GHz 3,000 GHz 1.000 MHz 2.64297 GHz -42,23 dém -17.23 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.91226 GHz -38.09 dBm -13.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87927 GHz -38.06 dBm -13.06 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.99408 GHz -38,60 dBm -13,60 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.99058 GHz -38,93 dBm -13,93 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.91526 GHz -37.36 dBm -12.36 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.91876 GHz -37.37 dBm -12,37 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60230 GHz -35.09 dBm -10.09 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.82852 GHz -35.26 dBm -10.26 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.34162 GHz -35.76 dBm -10.76 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.34362 GHz -35.76 dBm -10.76 dB
l )i ) 2 ] [
11:15:46 11:16:47
Highest Channel / QPSK
Spe 1 [Dé‘]
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS INE ABS Ak
-20 dBém
URIOUS_LINE_ABS_
Y e, A
-40 dem—1 i s sk P Ve,
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 989.57771 MHz -43.37 dém -18.37 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.53663 GHz -42.07 dBm -17.07 dB
2,640 GHz 3,000 GHz 1,000 MHz 2,94684 GHz -42,02 dBm -17.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.04376 GHz -38.09 dém -13.09 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.99925 GHz -38.81 dém -13.81 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.91376 GHz -37.64 dim -12.64 dB
14,000 GHz 18,000 GHz 1.000 MHz 1581802 GHz -35.25 dBm -10.25 d8
18.000 GHz 27.000 GHz 1.000 MHz 20.34212 GHz -35.84 dBm -10.84 d&
I J -
Date:
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0009
40 Normal Voltage 0.0052
30 Normal Voltage 0.0052
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0050
0 Normal Voltage 0.0063

PASS
-10 Normal Voltage 0.0010
-20 Normal Voltage 0.0076
-30 Normal Voltage 0.0049
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Battery End Point 0.0010

Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A38-25 of 25
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.07 5.97 6.46 - PASS
TEL : 886-3-327-3456 Page Number : A41-1 of 25

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 41/ 20MHz / QPSK

LTE Band 41/ 20MHz / 16QAM

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
=l ]
0. = 0. s
00 - 00
5\ X
1E- v 1E- -
i X
\ \
‘.\ i
s \\
\ t
1E- t 1E-
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,55 dem 26,35 dbm 5.80 d8 2.52 0B .32 0B .07 0B .51 08 Trace 1 [ 19.67 dbm 26,43 dbm 6.76 d8 3.01d8 4.95 d 5.97 da 5.55 0B
I e—— I e——
| BERREEE I ) J [ SRR

LTE Band 41/ 20MHz / 256QAM

Middle Channel / Full RB

Spectrum |5
Ref Level 30.00 cbm  Offset 11,70 db
o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
T .
[} et
SRR
&\w e
0.0 ‘\\
1E- v
N/A
\l
1
|
1E- 1
CF 2.593 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 18.63 dBm 26.21 dBm 7.58 dB 3.07 dB 5.22 dB 6.46 dB 7.36 dB
I ——

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 488 | 488 | 973 | 971 | 1451  14.15 | 19.02 | 18.86
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.89 - 9.73 - 1421 - 1862 | -
TEL : 886-3-327-3456 Page Number 1 A41-3 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 30 dBm)| ™M1[1] 12.90 dBm)
2.59124200 GHz 2 4800 GHZ,
= i nd 26.00 dB @ ndB 1 26.00 dB
. P I L - R 4.875000000 MHz . A s Byt - 4.875000000 MHZ|
W ] = Q Yactsh 531.5 0 7 = om..l’?f\‘"'” “‘l 2
L /
o d ; 0 di
I i 1
1] p </ L
-tod 7 -10 ; ¥
204 /‘ v 20d e
\ / =
-30 AT y ~ -0 =
A A \ ln A e Ao
N W[ LA Wl nf Sy At
ErI: i -40 de
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,591242 GHz 13.30 dam nd8 down 4.875 MHz ML 2.504548 GHz 1230 dam nd8 down 4.875 MRz
T 1 2,590532 GHz -13.15 dbm nd8 26.00 dB TL L 2,500552 GHz -13.48 dbm n 26,00 d8
T2 1 2,595408 GHz -13.06 dém Q factor 531.5 T2 1 2.595428 GHz -13.65 dam Q factor 532.2
L U J wa L J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.20 dBm) ™M1[1]
u 2.5898830 GHz
20 20 ]
. ndB 26.00 dB dB 26.00 dB
04 A e Ve 9.730000000 MHZ, 104 P AR W . “'\gm, [, 9.710000000 MHZ|
T Q factor 266.2) 7 Q factor \l 267.2]
od 0 d
- |
10 df } 10 4
| \ /
20 d - : 20 d ;
a0 ~
J = = WY - =
L~ A AT R f
-40 ds
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.589883 GHz 16.20 dam nd8 down 9.73 MHz ML 2.504399 GHz 15.34 dam nd8 down 9.71 Wz
T 1 2,580185 GHz -9.90 dBm nd8 26.00 dB TL L 2,588185 GHz -10.62 dBm nd8 26,00 d8
T2 1 2,597915 GHz -9.57 dBm Q factor 266.2 T2 1 2.597895 GHz -10.91 dém Q factor 267.2
L it ] - L ] L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1.84 dBm)| ™M1[1] 13.44 dBm)
2.5865560 GHz 2.5992940 GHz]
= ndB 26.00 dB @ nd 26.00 dB
» O b . B 14.505000000 MHz . e ", 7 PN BY A o 14.146000000 MHZ
W Q factor 178.3 0 F S BV = bhctor 183.7
o / o /
/
-10 di - 10 d ‘f
o [ 204 /
204 1 \ 20 4
-30 - -3 AT - \ AT AT
Fo o, e M e S Ao P Y 4 o\
-4n'ds -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,586556 GHzZ 13.84 dBm nd@ down 14.505 MHz M1 2.599294 GHz 13.44 dBm nd@ down 14,146 MHZ
T 1 2,585777 GHz -12.40 dBm nd8 26.00 dB TL L 2,585957 GHz -11,99 dam 26,00 d8
T2 1 2,600283 GHz -12.10 dém Q factor 178.3 T2 1 2.600103 GHz -12.42 dBm 183.7
L )i o (]

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1.42 dBm)| ™M1[1] 12.42 dBm)
2.5955570 GHz 2.5939990 GHz]
= ;( nd 26.00 dB @ 1 ndB 26.00 dB
d N P srln B P 19.021000000 MHZ| " . X, Bw 18.861000000 MHz|
o i = Q Aty \f\! 136.5 n I M wﬂmkmﬂ_q} 137.5
od ‘ 0 ‘J
10 df = 10 d '."' L
{ 4 ¥ i
20 df ] ; 20 df £ -
-30 v \‘ A -0 L \
Sy eV ) A TAC Py ipen T e ST Lk Taew oAy Y=o
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,595557 GHz 13.42 dBm nd@ down 19.021 MHz M1 2.593999 GHz 12.42 dBm nd@ down 18,861 MHZ
T 1 2,58337 GHz -12.58 dbm nd8 26.00 dB TL L 258349 GHz ~14.04 dBm n 26,00 d8
T2 1 2,602391 GHz -13.05 dém Q factor 136.5 T2 1 2.602351 GHz -13.25 dém Q factor 137.8
L it ] - L L]

J

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 11,70 db @ RBW 100 kHz RefLevel 20.00 dBm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.67 dBm| ™Il 13.21 dBm|
2.59175100 GHz 2.5916210 GHz
= ndB 26.00 dB @ w1 26.00 dB
. By 4.885000000 MHz " I A5 - 9.730000000 MH|
10 ’l A AR TV ke e 50.5 1 7 266.3)
d \ i {
o 0
/ lL /
10 df = 2 -10 o
i LI Y
|
20 d 20 d
I; \ \
-30 E < y
. ~
-40 di -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.591751 GHz 11.67 dBm ndB_down 4.885 MHz ML 2.591621 GHz 13.21 dBm ndB_down 9,73 MHZ
TL 1 2,590552 GHz -14.58 dém ndd 26.00 dB TL L 2.588105 GHz -12.75 dém ndd 26.00 dB
T2 1 2,595438 GHz -14.58 dam qQ factor 530.5 T2 1 2.597835 GHz -13.21 dam qQ factor 266.3
L U J wa L L]

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] ™M1[1] 11.69 dBm)
2.5 2.5943990 GHZ]
20 20
LB 26.00 dB M1 ndB 26.00 dB
104 B 14.206000000 MHz| 10 4 X w 18.621000000 MHz
f SRV Tl A G 182.7] ff RS VAN Iy 139.3
0 di 0 d +
I i §
10 df Tk -10
2 ] Ll 20 d
204 4 - 20 t
/ Y ’
-30 b —~ -3 FAY,A
E L pa v N e I R T L=y
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,595458 GHz 11.51 dBm nd@ down 14.206 MHz M1 2.594399 GHz 11.69 dBm nd@ down 18,621 MHZ
T 1 2,585927 GHz -15.90 dbm nd8 26.00 dB TL L 2,583669 GHz -13.19 dbm 26,00 d8
T2 1 2,600133 GHz -14.36 dBm Q factor 182.7 T2 1 2.602311 GHz -13.52 dam 139.3
L U J wa L L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 448 | 449 | 907 | 897 | 13.46  13.46 | 17.78 | 17.86
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.49 - 8.99 - 1352 - 1782 -
TEL : 886-3-327-3456 Page Number 1 A41-6 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] .63 dBm)|
8100 GHZ,
= 4.475524476 MHz @ Occ B 514486 MHZ
10d BN PV, fuh, Y 104 M LN N e
i \ [ \
o 7 + 0 + t
| | / \
-10 d 7 -10 de 7 -
/ \ Vs \
20 d 20 di -
4 A
e e N 5 T ] 0 we .
S Sy
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504259 GHz 1458 dam ML 2.501581 GHz 13.63 dam
T 1 2,5907622 GHz 7.44 dom Oce Bw 4,475524476 MHz TL L 2.5007622 GHz 6.03 dBm Oce Bw 4.485514486 MHz
T2 1 2.5052378 GHz 8.60 dam T2 1 25052478 GHz 8.03 dam

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.62 dBm) 15.79 dBm)
- 2.5940190 GHz - 2.5913420 GHZ]
F' Occ Bre 9.070920071 MHz Y £.971028971 MHZ
T e e T e I s \ N ~
w0 £ ; N e Faps 04 1, YaW. y .
\ 7
0d I | 0 d 1
{ \ |
10 df - \ -10 o -
/ \ !
20 d '\ 20 {
4
e S N AT - | g
A > PUSAY o | J
40 df
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504019 GHz 14.62 dBm ML 2.501342 GHz 15.79 dam
T 1 2,5864045 GHz 9.28 dBm Oce Bw 9.070925071 MHz TL L 2,5855245 GHz 7.18 dm Oce Bw 5.971028971 MHz
T2 1 2.5975554 GHz 9.47 dom T2 1 2.5074355 GHz 8.74 dam
L U J wa L J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.40 dBm) ™M1[1 12.55 dBm)
- 2.5988140 GHz - 2.5970160 GHZ]
Bre fl 13.456549457 MHz 13.456543457 MHz
T, T .
. £, A AN o A, d ¥ E
10 H - s 10 A T AT
/ 1
d P |
o 7 0 4 \|
-1 d - -od -
d [ f k
20 20d
/ « A L Y\
i Lk A [ / el A _
YAV S RATE AT SV W iTAg N
40 df
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.508814 GHz 13.40 dam ML 2.507016 GHz 12,55 dam
T 1 2,5862268 GHz 9.45 dBm Oce Bw 13.456543457 MHz TL L 2.5862867 GHz 7.22 dm Oce Bw 13.456543457 MHz
T2 1 25996833 GHz 9.41 dam T2 1 2.5097433 GHz 7.81 darm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG151401B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

I

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 55 dBm)| ™M1[1] 13.16 dBm)
- 2.6006720 GHz - 2.5849680 GHZ]
OccBre w1 17.782217782 MHz i Occ B 17.862137862 MHz
v
d T4 b B P o 1 A - T
10 o e ST 10 ), e T I s e e T
| |
o d 0 di { !
J l
-1 d - 10 di JI
204 I; 20d i
0 - APy - :
V) Y e YRS (T B T M AT L Mo vy pwie
oy A
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.600672 GHz 12,55 dam ML 2.584968 GHz 13.16 dam
T 1 2,5841289 GHz 6.79 dBm Oce Bw 17.782217782 MHz TL L 2,584049 GHz 6.71 dBm Oce Bw 17.862137862 MHz
T2 1 2.6019111 GHz 8.23 dam T2 1 2.5019111 GHz 7.39 dam

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

I

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.90 dBm)
- 2.59901000 GHz - 2.5905020 GHz]
Occ B 4.485514486 MHz J‘\ £.991008991 MHZ
wd T Sarraoase 10 Lor, e I » 2
L - - / \
o d 0 di k‘
/ 4
-10 df -10 d !
20 d 20 g 1
vAVA |
30 -30 ¥
7 A r %
N e o U —~
-40 df — -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50301 GHz 14,25 dam ML 2.500502 GHz 13.90 dam
T 1 2,5907622 GHz 5.69 dam Oce Bw 4,485514456 MHz TL L 2,5855045 GHz 7.58 dbm Oce Bw £.991008991 MHz
T2 1 2.5052478 GHz 6.35 dam T2 1 2.5074955 GHz 7.66 dam

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 ™M1[1 11.48 dBm)
- 2.5 - 2.5904430 GHz]
Occ B gy 3.516483516 MHz " 17.822177822 MHz
d A X |1z d - X
10 7 Fiadis wrirae: i 10 = s
od / } od /
/ |
-10 df | ‘I 10 d J I.
204 20d - t
! /
. A J aoapheal Lol nh gl \
R L e AP R =S T YT vy
Y, b e Juh WAL
\m
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.508335 GHz 11.56 dam ML 2.500443 GHz 11.48 dam
T 1 2,5862567 GHz 7.22 dm Oce Bw 13.516483515 MHz TL L 2,584049 GHz 5.48 dBm Oce Bw 17.822177822 MHz
T2 1 2.5997732 GHz 6.95 dam T2 1 2.5018711 GHz 5.79 dam
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

Conducted Band Edge

LTE Band 41 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chiRe -uumﬁ IS_LINE_ABS PASS
10 dBm ﬂ 10 dBm i
i
0 dBm t 0 dem l ‘
10 dem -10 dBm I' l \_|
o darn. | \| -20 dem T
SPURIOUS_LINE_ABS |
-30 dBm 1 30 gém .j
Bm
-40 d8m Lottt ;.J.Lnu.l e Lot —_— ~
5
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | AUmit 2,685 GHz 2.690 GHz 100.000 kHz 2.68564 GHz 20.07 dém -9.93 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48813 GHz -37.58 dém -12.58 dB 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -16.23 dBm -6.23 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49495 GHz -22.47 dBm -9.47 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69109 GHz -24.29 dBm -14.29 d&
2:495 GHz 2.496 GHz 50.000 kiz 249595 GHz -18.94 dm -5.54.d8 2,695 GHz 2.696 GHz 1,000 MHz 2.69561 GHz -36.35 dBm -23.35 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49533 GHz 20.62 dem -9.37 d& .606 GHz 2.715 GHz 1.000 MHz 5.70002 GHz 3642 dBm 1142 B
T
) ) j [ >
Date: 24.MAY 021 11 2

Lowest Band Edge / Full RB Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIolS LINE ABS PASS
10 dBm: 10dem
0 dBm dem ‘
‘ F10 dem
-10 dBm | l \_|
o darn. | , -20 dBm T T
SPURIOUS_LINE_ABS ] r {
-30 dBm ot 30 dem =
* il -40 dBm TP )
40 dBm
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8548 GHz 7.14 dbm -22.86 db
2.475 GHz 2.490 GHz 1.000 MHz 248069 GHz -33.55 dBm -8.55 d8 2.690 GHz 2.601 GHz 100,000 kHz 2.69001 GHz -24.73 dBm -14.73 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49381 GHz -27.96 dem -14.96 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69120 GHz -21.36 dBm -11.36 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49500 GHz -27.75 dém -14.75 dB 5 605 GH= 2896 GHz 1,000 Mz 269511 GHz ~29.70 dBm 15 70d8
2,498 GHz 2.501 GHz 100,000 kHz 2,49918 GHz 7,40 dem -22.60 d& .606 GHz 5716 GHz 1.000 MHz 565755 GHe 29.72 dBm 4 72db,

]" 1

Date: 24.MAY.2021
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ssamonias. FCC RADIO TEST REPORT Report No. : FG151401B

LTE Band 41/ 5MHz / 16QAM

ectrum =l s um
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 dhipe _BPURIOUS LINE_ABS PABS 20 chiRe -uumﬁ IS_LINE_ABS PASS
10 dem- m 10 dBm |
0 dBm ( \L 0 dem ]
-10 dBm H -10 dem f
| -20 dem
20 daam,
SPURIOUS_LINE_ABS | ‘Il LL: [
[ -30 gem—4
-30 dBm 1 § } """\
Ll Bm ﬁ‘dﬁ.w. ;
40 dBm T e T WP ‘ [
-50 dBm Jm
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68969 GHz 19.69 dBm -10.11 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48682 GHz -37.72 dém -12.72 & 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -14.31 dBm -4.31 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49500 GHz -26.97 dém -13.97 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69282 GHz -22.43 dBm -12.43 d8
2:495 Gz 2496 Gz £0.000 kHz 2.49600 GHz -21.63 dém -8.89 dB 2,695 Gz 2.606 GHz 1,000 MHz 2.69515 GHz -37.26 cBm -24.26 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49536 GHz 19.26 dBm -10.74 d& .606 GHz 2.715 GHz 1.000 MHz 5.65820 GHz 35.35 dBm Z10.96 B
T
Il - 1 1 i
Date:r 2 021
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PABS 20 cblpe—bPurIOlS LINE ABS PASS
10 dem 10 dBm
0 dBm dem ‘
-10 dBm ’ 10 dem ‘
o darn. | J -20 dBm T
SPURIOUS_LINE_ABS ] J
30 dem M 30 dem
W el -40 dBm i
40 dBm — W_M L Lo T TS
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68665 GHz 6.59 dBm -23.41 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48996 GHz -33.88 dBm -6.88 db 2.690 GHz 2,601 GHz 100.000 kHz 2.69001 GHz -24.59 dBm -14.59 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49480 GHz -28.24 dBm -15.24 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69288 GHz -22.84 dBm -12.84 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49600 GHz -32.44 dém -19.44 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69506 GHz ~26.46 dBm 1546 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49731 GHz £.10 dBm -23.90 d& 2.696 GHz 2.715 GHz 1.000 MHz 2.69609 GHz -31.14 dbm -6.14 db
T
I 1 P
Date: 24.MAY.2021 Date: 24
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LTE Band 41 / 5MHz / 64QAM
ectrum =il s um
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IﬂH BPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem A 10 dBm ﬁ
0 dBm { ' 0 dem l
10 dBm. \ -10 dem 1‘ L
o0 dam, | l -20 dem: . i
SPURIOUS_LINE_ABS ] H i f l \
30 dem | l 30 dem ITa ‘\‘
oo W\ L |
0dem - TN T W | 1 YOV | " -
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8966 GHz 17.78 dBm -12.22 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48720 GHz -37.62 dém -12.62 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -18.00 dBm -8.00 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49476 GHz -22.80 dém -9.80 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69135 GHz -26.46 dBm -16.45 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49539 GHz -21,74 dém -8.74 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69550 GHz ~36.60 dBm 2360 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49636 GHz 19.45 dBm ~10.55 d& 2.696 GHz 2.715 GHz 1.000 MHz 2.69711 GHz -35.00 dbm -10.00 dB
T
Il - 1 (] i
Date:r 2 021 11 Bl
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dBm
od s Vi, o
-10 dém { 10 dBm ‘l \_|
o0 Aam | ’ -20 dem T
SPURIOUS_LINE_ABS ] ‘ l
-30 dBm
30 dBm OO IO L ™™
LY 40 dBm w...,',,” .
-40 dBm e .
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68800 GHz 5.50 dBm -24.50 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49028 GHz -33.32 dém -8.32 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69005 GHz -28.78 dBm -18.78 d8
2.490 GHz 2.495 GHz 1.000 MHz 249234 GHz -27.09 dém -14.09 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -21.36 dBm -11.36 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49533 GHz -33.09 dém -20.09 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69593 GHz -30.02 dBm 17028
2.496 GHz 2.501 GHz 100.000 kHz 2.49839 GHz 5.84 dBm -24.16 di 2.696 GHz 2.715 GHz 1.000 MHz 2.69603 GHz -32.57 dbm -7.57 db
T
Il 1 P
Date: 24.MAY.2021 Date: 24
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LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum @ ] um

Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
20 db’IHH BPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE A;\. PASS
10 dem | 10 dBm ﬁ
0 dBm l 0 dém I} \
-10 dam \J -10 dem J }l —
f Il
[

-20 dBm: I|

_9n Aarn, \
SPURIOUS_LINE_ABS ﬂ
|

-30 dém il -30 dBm
40 dBm . B T W) I"hh I 0 dBm ! nlL {WLJ %‘m‘“lh "
50 dém A Mt .

KAt TN
-60 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.6B8944 GHz 20.00 dém -10.00 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48820 GHz -36.76 dém -11.76 dB 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -17.70 dBm -7.70 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -25.43 dBm -12.43 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69105 GHz -24.44 dBm -14.44 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49557 GHz -23.96 dBm -10.96 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69830 GHz 231.15 dBm Z18.15 de
2.496 GHz 2.506 GHz 100.000 kHz 2.49662 GHz 20.79 dem -9.21 d& 2,700 GHz 2.715 GHz 1.000 MHz 2.70346 GHz -38.52 dbm -13.52 dB
\
i [ i 1 )
Date:z 2 021 11 Bz O

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PABS 20 dhifie_EPURIOUS | INE RS PASS
10 dBm 10 dBm
N 4
0 dem et Laa Cova bt e l
-10 dem |[ )‘ \
0 Aam | ‘
SPURIOUS_LINE_ABS i
-30 dBm —— ! ! W N
40 dpy -~ = ~40 dBm i "
i — #J
-50 dBm
50 dBm
-60 dBm
-0 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.6B8526 GHz 3.50 dBm -26.10 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48898 GHz -30.92 dém -5.92 d& 2,690 GHz 2.601 GHz 200.000 kHz 2,60005 GHz -27.88 dBm -17.88 dB
2490 GHz 2.495 GHz 1.000 MHz 249485 Gz -27.79 dém -14.79 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69217 GHz -24.30 dBm -14.30 d&
2.485 GHz 2.496 GHz 100000 kHz 2.49596 GHz -33.02 dBm -20.02 dB 5 595 CH= 2700 GHz 1,000 MHz > 6a54T oHe 2470 dBm 1170 db
2.496 GHz 2.506 GHz 100.000 kHz 2.49989 GHz .10 dBm -25.00 d& 2.700 GHz 2.715 GHz 1.000 MHz 2.70378 GHz -32.20 dBm -7.20 dB
Y
) i )
Date: 24.MAY.2021 11:31:12 Date: 24.
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LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =l s um
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem IF 10dBm |l
|
0 dem J o dem Il
R 1
-10 dam 10 dem ' \ I——l
|
o0 Aam r -a0 dem I ‘
SPURIOUS_LINE_ABS ‘{ \ ,
20 dam | | -30 dem n “ |
0 dBm { -
-40 d8m YOI wiry o Mi | H W ST RPN W Y PR TR
il N
50 dam b, g
-50 dBm
-60 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68837 GHz 19.38 dBm -10.62 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48877 GHz -38.04 dBm -13.94 dB 2.690 GHz 2,601 GHz 200.000 kHz 2,69001 GHz -16.42 dBm -6.42 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49495 GHz -25.46 dBm -12.46 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69125 GHz -31.93 dem -21.93 d8
2,495 GHz 2,496 GHz 100,000 kHz 2,49539 GHz -25.23 dém -12.23 dB 5 605 GH= 2,700 GHz 1,000 Mz 2.69706 GHz 33.52 B 20,52 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.49662 GHz 18.67 dBm -11.33 d& 2.700 GHz 2.715 GHz 1.000 MHz 2.70319 GHz -39.70 dbm ~14.70 dB
T
) v j [ >
Date:r 2 021 11:30:46

Date:

Lowest Band Edge / Full RB Highest Band Edge / Full RB
@ Spectrum

Spectru

Ref Level 30.00 dBm  Offset 15.70 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 15.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr

Limit §heck PARS | SPURIGHE CHEEKARS_ PARS
20 gl _BPURIOUS | INE_ABS PABS 20 dblfe_$PURIOUS LINE ABS PASS
10 dBm- 10dBm
0 dém s ruglis s : “M] B e ‘l
-10 d8m po dem I

J 20 dem “

-40 dBm l
-40 dBm

9N Aam ‘
SPURIOUS_LINE_ABS M!
30 dem J 30 dem w

L o [!

-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.668291 GHz 2.86 dBm -27.14 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49045 GHz -31.27 dém -6.27 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69002 GHz -27.54 dBm -17.54 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49304 GHz -27.67 dém -14.67 dé 2,691 GHz 2.605 GHz 1,000 MHz 2.69160 GHz -23.40 dBm -13.40 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49555 GHz -34.75 dBm -21.75 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69518 GHz 24.30 dBm 211,30 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.50136 GHz 3.72 dem ~26.28 d8 2,700 GHz 2.715 GHz 1.000 MHz 2.70021 GHz -31.66 dbm -6.66 dB
\
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